
3 9080 00582741 2



R89-25

TECHNOLOGY AND POLICY ISSUES
INVOLVED IN THE

BOSTON HARBOR CLEANUP

by

Shawn P. Morrissey - Research Assistant
Donald R. F. Harleman - Ford Professor of Engineering

RALPH M. PARSONS LABORATORY
HYDRODYNAMICS AND COASTAL ENGINEERING

Report Number 327

Prepared under the Support of the
S. Technology Center of America, Inc.

and
M.I.T. Civil Engineering Department

November 1989



Acknowledgement

This research was supported by S. Technology Center of America, Inc. and M.I.T.

Civil Engineering Department. The authors are grateful for their support. The authors

appreciate the assistance of Marcia Holford and Alice Outwater at the Massachusetts Water

Resources Authority, David Jones and Donald Munakaba at the Richmond-Sunset plant in
[...]
from 0.012 to 0.020. Experiments were preformed on the two existing deep rock tunnels

(North Metropolitan Relief Tunnel and the Boston Main Drainage Tunnel) and values

ranged from 0.018 to 0.022. A friction factor of 0.020 was chosen.

Construction Schedule
The construction sequence for the inter-island conveyance system will be as

follows:

" Construct the vertical access shaft at Nut and Deer Islands.

" Excavate the deep rock tunnel while removing the spoils through the

access tunnels.

" Line the tunnel with concrete as the tunnel is being constructed.

The inter-island conveyance system is expected to be completed by 1994. It is

anticipated that construction should last 3.5 yrs. A comprehensive schedule for the tunnel

construction is given in Figure 4-16.

Potential environmental impacts related to construction include habitat removal,

slight increase in noise level, increase in traffic, and disposal of 153,000 m3 of excavated

material. These impacts are determined to be minimal.

References
All material for this section was extracted from the following documents:

Massachusetts Water Resources Authority (MWRA). April 1988. Secondary Treatment

Facilities Plan, Executive Summary, Final Report.

Massachusetts Water Resources Authority (MWRA). March 1988. Secondary Treatment

Facilities Plan and EIR, Volume IV: Inter-Island Conveyance System, Final Report.

Proposed Treatment Facilities 4-36



19

0 1 8 5 4 56 1 S 0 1 1 It 3 II 4 1 16 8 1 1 0 30

89 1990 1991

0
10
C)

CD

I

CD

DEC. I, 1989

PERNITTING

24

MONTHS
&1 12 LIS 24 35 35 &1 30 35 50 51 52 55 54 5
1 11 1 11 11 11 11 1 11

1992

AWARD DESIGN CONTRACT
DEC.1,1989 (SEE NOTE?2)

AWARD GEOTECHNICA
FIELD PROGRAM

MOBILIZE

TIES TING ISEE NOTE 1)

III
SPEC, 810 E AWARD PREPARE SPEC DRAWINGS
GEOTECHNICAL AND ONTRACT DOCUMENTS
PROGRAM

AGENCY REVIEW
0I0 I AWARD

9
START PERMITTING

'V
I~I4

NOTES: 2

1 GEOTECHNICAL FIELD PROGRAM MUST BE CONDUCTED DURING
FAVORABLE WEATHER CONDITIONS IF IT IS DESIRED TO MOVE
SCHEDULE FORWARD FIELD WORK MUST BE MOVED AHEAD IN
YEARLY INCREMENTf

2 SCHEDULE PROVIDES ZERO SLACK TIME FOR UNFORSEEN DELAYS.
IT IS RECOMMENDED THAT DESIGN CONTRACT BE AWARDED AT LEAST
ONE YEAR EARLIER.

6

54 51 50 5540 41
1l Ill11

43 45 44
lit
1993

45 45 41 45 45 50
tIll I II

CONSTRUCT
VERTICAL SHAFT
NUT ISLAND

0

DRIVE TUNNEL-
DEER ISLAND TO NUT ISLAND

15

1994

1

-1

Figure 4-16: Comprehensive Construction Schedule for the Inter-Island Conveyance
System (MWRA V-IV, 1988)

AWARD
CONSTRUCTION
CONTRACT
DEC. 1, 1991

FABRICATEDELIVER f SET UP
TUNNEL BORING MACHINE

12

MOBILIZE

CONSTRUCT
VERTICAL SHAFT
DEER ISLAND

I II

CONSTRCTI 0N
)E C. I. 1U1CMP 4T

INSTALL CONCRETE
LINER I. GROUT



South System Pumping Station

Introduction
The MWRA's wastewater sewage is split into two service areas, the North and

South systems. The new inter-island conveyance system will transport flow from the

South system to the new Deer Island wastewater treatment plant. The flow from the North

system goes directly to Deer Island.

Currently, the South system wastewater is treated at the Nut Island Treatment Plant

and the effluent is discharged into the harbor through two outfalls. It is proposed that the

Nut Island treatment plant be decommissioned, due to its inability to provide adequate

treatment, and replaced by a headworks that will screen and remove grit from the

wastewater before it reaches the new Deer Island Treatment Plant. The flow from Nut

Island to Deer Island will travel through a new inter-island conveyance system. As shown

in the flow diagram (Fig. 4-17), the South system pumping station will receive flow from

the conveyance system and deliver it to the primary splitter box on Deer Island.

The inter-island conveyance system will transport 1360 mld of wastewater from the

new Nut Island headworks to the new treatment plant at Deer Island, which is a distance of

approximately 8 km. A South System Pumping Station will be built on Deer Island to

pump the wastewater from the Nut Island headworks through the conveyance system to the

primary splitter boxes and primary clarifiers located on Deer Island. The recommended

plan is based on technical adequacy, cost considerations, environmental impacts, and

institutional considerations.

Due to the large variability of flow to the South System, 300 to 1360 mid, variable

speed drives are needed, two drive alternatives were considered: variable frequency and

eddy current coupling. Both choices were comparable in all aspects except price; therefore,

the lower priced alternative, eddy current coupling, was chosen.

Recommended Plan
The south system pumping station (Fig. 4-18) will be approximately 24 m wide by

40 m long by 15 m high, and is expected to generate 23,000 m3 of spoils. The

construction is estimated to take 30 months at a cost of $38 million.

Proposed Treatment Facilities 4-38



0
10

0

NEW
HE ADWORKS

VERTICAL
SHAFT

T I

I ISANI Ij

CROSS-CONNECT

60 10 120"ID

WET WELL (TYP 2)

PRIMARY
SPLITTER

54"k 54" SLUICE GATE ( TYP 6) NEW PRIMARY
TRE ATMENT

54" x 54" SQ ( YYP 6)

15'x 20' STOP GATE ( TYP 2)

ELEMEL LOOP SEAL (TYP 6)

IFLO
ELEEN

SHAFT I
- DEER ISAN

Figure 4-17: Schematic of the Flow Through the South System Pumping Station (MWRA
V-Ill, 1988)

11' LD.
INTER13LAM
TUNNEL



30 TON CAP
BRIDGE CRANE

FLOW
ELEMENT

2NO

MIN.WS EL 79.0'i 4L

SLUICE GATE --

PTYP 6)

PIT

ROOF EL 178'

INVERT OF
LOOP SEAL
EL 165' PRIMARY TREATMENT

AT PEAK FLOW
EL. 155.5'

EL. 150'

-VACUUM TANK FLOOR

AND PUMPS

OP FL.
EL 125'

ELI 15

FL EL 90'

PUMP EL 70'

FL EL. 57'

X-CONNECT EL 43'

SECTION A-A

A4, SUMP S SUMP PUMPS

4r - . 4: _ __ _ _ _ _ _ _ _ _ _ _ _

O G -7

X-CUNNECT-
OPENING

WET WELL

.j L

WE

PUMPS

T WELL

CURTAIN WALL. TUNNEL

STOPLOG S LOT

A4J
PLAN AT PUMP FLOOR

Figure 4-18: South System Pumping Station (MWRA V-III, 1988)

Proposed Treatment Facilities

78'

I

r32I

4

I
1

4-40



The flow from the south system will range from 300 to 1360 mid; therefore, only

variable speed pumps were considered. Six 340 mld pumps are needed to ensure that a

flow of 1360 mld can be maintained even during maintenance periods and breakdowns.

The pumps must be able to lift the wastewater a maximum distance of 26 m. All pumps

will be driven by an electric motor through a variable speed eddy-current coupling drive.

Each motor will be rated at 2,000 hp.

Construction Schedule
The South system pumping station is expected to be completed by 1994. It is

anticipated that construction should last 2.5 yrs. A comprehensive schedule for the

pumping station construction is given in Figure 4-19.

References
All material for this section was extracted from the following documents:

Massachusetts Water Resources Authority (MWRA). April 1988. Secondary Treatment

Facilities Plan, Executive Summary, Final Report.

Massachusetts Water Resources Authority (MWRA). April 1988. Secondary Treatment

Facilities Plan, Volume III: Treatment Plant, Final Report.

Massachusetts Water Resources Authority (MWRA). March 1988. Secondary Treatment

Facilities Plan and EIR, Volume IV: Inter-Island Conveyance System, Final Report.

Proposed Treatment Facilities 4-41



MONTHS
o a 0 1 1811 a Na sea S 11i01 181aJ142514 GI SS031a II3"3363136 194040i 4544445404414 4 10 1ai 5 d S 1C 9dSS eci Ie

1989 1990 1991 1992 1993 1994 1 1995

AWARD DESIGN CONTRACT
DEC. 1, 1989

0
0

I-A

(9

CD1
0-

EVALUATE
EXISTING

GEOfECHNICAL DATA
FROM TUNNEL I
FIELD PROGRAM

START PERMITTING
DEC I, 1989

PERMITTING

(

it
24

VIEW
; A WAR D CONSTRUCTION AVAILABLE

CONTRACT ERECTFOR START-UP
A CII".'2 SUPERSTRUCTURE DEC. 1,1994

a CRANE

MOBILIZE INSTALL ELECTRICAL
EXCAVATE AND E MECHANICAL
CONSTRUCT SUBSTRUCTUR EQUIPMENT TEST

3 12 6 3 3

FABRICATE C DELIVER
STEEL 6 CRANE

I 12

FABRICATE &
DEL IVER EQUIPMENT

52

INTER-ISLAND
CONDUI COMPLETE

NOTE;

I. ALLOW 3 MONTHS FOR START-UP WHICH MAY BEGIN WHEN NEW PRIMARY TREATMENT PLANT
AND NEW EFFLUENT OUTFALL ARE READY TO RECEIVE WASTEWATER.

Figure 4-19: Comprehesive Construction Schedule for the South System Pumping Station

(MWRA V-Ill, 1988)
1'.)

SPEC BIDAWARD & CONDUCT
HYDRAULIC MODEL STUDY

PREPARE SPEC DRAWINGS AGENCY RE
AND CONTRACT DOCUMEN% BID E AWAR

12 9



Primary Treatment Facilities

Introduction
Primary treatment is a mechanical process that reduces the biochemical oxygen

demand (BOD) and total suspended solids (TSS) by removing solids in sedimentation

tanks. Wastewater that enters the sedimentation tanks (Fig. 4-20) remains in the tanks for

approximately two to three hours. As this wastewater moves through the tanks, solid

particles settle out by gravity. This settling process removes about 60% of the TSS and

30% to 40% of the BOD5; although, BOD5 reduction is not the goal of primary treatment.

The new Deer Island Wastewater Treatment Plant will have a maximum capacity of

4810 mid. All of the wastewater that reaches the plant will receive primary treatment.

When the secondary treatment portion of the new plant is operational (1999), all

wastewater will still receive primary treatment, but only 4090 mld will receive secondary

treatment.

Recommended Plan
At the South system pumping station, flow is collected and mixed in the primary

splitting boxes. The splitting boxes are used to mix, regulate and split the flow into the

primary clarifiers. The flow from the South system pumping station enters the primary

sedimentation tanks (clarifiers) along with the flow from the new grit removal facility.

Due to space limitations, it has been recommended that stacked rectangular clarifiers

be used at the new treatment plant for primary clarification. Stacked clarifiers have not

been used in the United States; although, they have been used in Japan for over a decade,

but not for the amount of flow anticipated at the new treatment plant. The stacked

rectangular clarifiers at Japanese plants have produced effluent as good or better than

conventional rectangular clarifiers. The areas of concern that will be addressed before

installing stacked retangular clarifiers are:

- Risk of resuspension when the sludge from the upper tanks passes through the

lower tank to the common hopper.

* Transport and collection of sludge may be hindered by lack of a free surface on the

lower tank.

Proposed Treatment Facilities 4-43



9

091

Chlorination
e c ing inW ae r

T Oicds

Thickening Digestion - Dewatering

Figure 4-20: Primary Treatment Process

Sedimentation Tank



" Risk of flocculant entrainment into the upflow leaving through the effluent weirs.

" Need for high entrance head loss to ensure equal distribution of flow among 128

tanks may cause sludge resuspension and velocity redistribution problems.

Effective operation of the clarifiers requires that the flow be uniform, with respect

to solids and fluid. Therefore, each battery of stack clarifiers will receive its influent

through 2.6 m wide aeration channels that have two 100 hp blowers diffusing coarse

bubbles of air throughout the influent. The purpose of the aeration channels is to uniformly

mix the fluid and solids before entering the clarifiers. It is proposed that four batteries with

24 stacked clarifiers (a total of 192 tanks) will be operable at the new treatment plant. Each

clarifier will have a 55.2 m long by 6.2 m wide upper tank and a 58.2 m long by 6.2 m

wide lower tank. Each tank will have a minimum sidewall depth of 3.7 m. Only 21

stacked clarifiers from each battery will need to be operating in order to treat the peak flow

of 4810 mld at an overflow rate of 8.1 x 104 lpd/m2. The stacked clarifier (Fig. 4-

21,22,23) consists of two tanks, one one top of the other, with a common free surface.

Each tank will be fed independently and non-metallic chain and flight collectors will convey

the suspended solids to a common hopper. The chain and flight collectors travel counter to

the current with the solids being directed downward by sludge pumps.

There will be 20 sludge pumps, one pump for every two stacked clarifiers. Each

pump is rated at a flow of 454 1pm. Eight pumps will be used as standby. The average

daily sludge production will be approximately 152 dry tonnes per day (dtpd). The upper

tanks of the clarifiers will be 55.2 m long by 6.25 m wide with a sidewater depth of 3.7 m.

The bottom tank will be 58.2 m long, 6.25 m wide, and have a sidewater depth of 3.7 m.

Once secondary treatment begins, 4090 mld will be distributed evenly over three

batteries. One of the batteries will provide primary treatment for the flow above 4090 mild

and not in excess of 4810 mid. The flow over 4090 mid will receive primary treatment,

additional screening, disinfection, and will be discharged along with the secondary

effluent. Sizing the clarifiers was based both on overflow rates and particle size removals.

For a maximum flow of 4810 mid, the overflow rate is 8.1 x 104 lpd/m2 and particles with

a fall velocity greater than 0.09 cm/sec will be removed. Once secondary treatment begins,

4090 mld will flow through three of the four batteries of stacked clarifiers. These three

batteries will have an overflow rate of 9.4 x 104 lpd/m2 and particles with a fall velocity

Proposed Treatment Facilities 4-45



SLUDGE SLUDGE
WITHDRAWAL HOPPER
PIPE

I _ _

0

Ca.

I-Il

LOWER TANK
BAFFLE

UPPER TANK
BAFFLE

VI I

-'-a

TO SCUM PUMPING
FACILITIES

4

SCUM
COLLECTOR

EFFLUENT
WEIRS
SCUM -
BAFFLE

EFFLUENT
CONDUIT

0 LEFF
TR

LUENT
)UGHS

SCALE: V = 20'

t.

NOTES 1. THIS FIGURE IS A PARTIAL PLAN VIEW OF A PRIMARY
CLARIFIER BATTERY. THE VIEW IS TAKEN AT AN ELEVATION
JUST BELOW THE CLARIFIER COVERS.

2. SECTION A-A IS SHOWN IN FIGURE 11.1.3-18
3. SECTION a-8 IS SHOWN IN FIGURE 11.1.3-19
4. DIRECTION OF FLOW IS DESIGNATED BY ARROWS I--).

Figure 4-21: Stacked Primary Clarifier - Plan View (MWRA V-I1, 1988)

-1
2:
z

z

z

A

0.

Ep

III

Flo



9

1
p

NK BANK!:

CHANNEL

INRET SUPPER T

PUMPING AND LOWER

SLUDGE SLUDGE COLLECTOR
WITHDRAWAL MECHANISM
PIPE

SSLUDGE HOPPER

SECTION

II I NI

N

EFFLUENT
TROUGHS

EFFLUENT
CONDUIT

A-A

NOTE

L SEE FIGURE 11.1.3-17 FOR THE PLAN
VIEW OF THE PRIMARY CLARIFIERS

SCALE: I* = 20'

Figure 4-22: Stacked Primary Clarifier - Longitudinal View (MWRA V-I1, 1988)

ENTRANCE
HATCH UPPER TANK

EFFLUENT WEIR
sCum LOWER TANKCOLLECTOR - EFFLUENT WEIR

-4

H H 111

ANK



ENTRANCE HATCH

10

0 EFFLUENT TROUGH

I -FLOW

UPPER TANK

EFFLUENT WEIRS
AND TROUGHS
(UPPER TANK)

SLUDGE COLLECTOR I
MECHANISM

a S

SECTION B-B

SCALE: 1' = 10'

Figure 4-23: Stacked Primary Clarifier - Cross Section (MWRA V-Ill, 1988)
00

FLOW-- I J,

LOWER TANK



greater than 0.11 cm/sec will be removed. Flow in excess of 4090 mld and up to 4810

mld, will flow through the one remaining battery of clarifiers. The overflow rate for this

battery will be 4.9 x 104 lpd/m2 and particles with a fall velocity greater than 0.06 cm/sec

will be removed.

Floatable material and scum are also collected in the primary clarifiers. Rotating

scum troughs are used along the top of the tanks. Chain and flight sludge collectors are

used on the lower level. It is anticipated that 64 to 190 dtpd of scum must be handled.

Flows and Loadings
There are four sources of flow that contribute to the wastewater entering MWRA's

treatment plants on Deer and Nut Islands. These four sources are:

- domestic wastes from residential activity

" non-domestic wastes from commercial, industrial, and other business related

activities

" infiltration and inflows entering due to the age, condition, and location of the

sewer pipes relative to the groundwater level

" stormwaters from street drainage intentionally allowed to enter the sewer system

in a portion of the system that has combined sewers

Loading of pollutants results from conventional and non-conventional sources.

Conventional pollutants are biochemical oxygen demand (BOD) and total suspended solids

(TSS). Non-conventional pollutants are metals, acid-based neutrals (ABN's), pesticides